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Name Of Sample: Lithium-ion Battery
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5.
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General information

EAER
Name of samples Lithium-ion Battery
FE b 25 T
Model/&! 5 18650/1200mAh
Ratings/#i & 241 7.4V, 1200mAh, 8.88Wh
Trade mark/ftr N/A
Appearance Prismatic, Gray
FEdh SN WA, Kt
Dimensions/ /X~ 18.4mm(T) x 36.8mm(W) x 68mm(H)
Mass/Jii & Approx./%] 80.4¢g
Applicant Shantoushi Dingjiayuan New Energy Co., Ltd.
3 P IS T S5 AR VR BE VR PR 22 =)

Applicant address

Chenghai District of Shantou Lotus South Town, Industrial Zone, 515800 Shantou,
PEOPLE'S REPUBLIC OF CHINA

FH ¥ e . St [ e e ok
"’ Ik TV X TG Tk IX
Manufacturer Shantoushi Dingjiayuan New Energy Co., Ltd.
138 P ULk T 5 A VEHT RE R AT B 4 7]
Chenghai District of Shantou Lotus South Town, Industrial Zone, 515800 Shantou,
Manufacturer address
PEOPLE'S REPUBLIC OF CHINA
Contact Motk e e e
: . ULk T PR A X% TN R kX
information Tel./H % | 0754-85179033
o el./rL -
BT RS S
o Email/li$5 | 79832378@qqg.com
- Web/MHE | N/A
Factory Shantoushi Dingjiayuan New Energy Co., Ltd.
A WK T S5 AR VR BE VR R 24 =)

Factory address

AR

Chenghai District of Shantou Lotus South Town, Industrial Zone, 515800 Shantou,
PEOPLE'S REPUBLIC OF CHINA
IS T VR A DX T B T b (X

Receiving date

. 2020.10.14
P H
Test date 2020.10.14~2020.10.28
Kz " o
Testing Laboratory Guangzhou CP-UP Certification Technology Service Co., Ltd.
For g EAr L EVNTE %N & e NG|
) No.1, Aigang 7th Lane, Yunxing Zhukeng Village, Shigiao Street, Panyu District,
Testing address ]
Guangzhou, Guangdong China
Laboratory Hohik . s . .
: . JTRATONT R B X T = BRI BN L 1 5
information Tel./HL % | 86-020 3112 7037
o JHLT -
oL EAA R 2R _ :
. Email/ii45 | info@cp-up.com
o Web/MiE | www.cp-up.com
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Test Conclusion
Far il 45 18
Clause Name of test Testing standard Test result Conclusion Remarks
S I B 447 K ORI KT P
38.34.1 Altitude simulation See Appendix 1 P )
R i AR W 1 Wit
38.3.4.2 Thermal test See Appendix 2 P )
R R R W 2 st
UNITED NATIONS .
i i A
38.3.4.3 V'b[%t'on Recommendations on the See Appendix 3 ‘%P‘T .
) TRANSPORT OF L 3 i
DANGEROUS GOODS See A dix 4
38.3.4.4 Shock Manual of Tests and Criteria €€ Appendix P i
ik Sixth revised edition Wk 4 SibN
Amendment 1
External i
38.3.4.5 Short-circuit (ST/SG/AC.10/11/Rev.6/ See Appendix 5 P _
A s % Amend.1) Section 38.3. WP 5 i
/\
Impact ke [ (R TGl B st See Appendix 6 P
38.3.4.6 Rk BRI AR AET M) 2N o -
BITRRIZIE 1 WK 6
Crush (ST/SG/AC.10/11/Rev.6/ . N/A ]
PR Amend.1) % 38.3 77 AT
Overcharge See Appendix 7 P
38.3.4.7 . N -
BT W% 7 i
38.3.4.8 Forced discharge See Appendix 8 P )
T SR 1T H, Wt 8 piibuN

Test environment condition
oI PR 55 2% A

Ambient temperature: 20+5°C Ambient humidity: <75%
IR E: 20£5°C BB :<75%

Test conclusion

The sample has passed the test items of UNITED NATIONS
Recommendations on the TRANSPORT OF DANGEROUS GOODS Manual of
Tests and Criteria Sixth revised edition Amendment 1 (ST/SG/AC.10/11/Rev.6/
Amend.1) Section 38.3.

2 SR, ZFERAT A E O T ER T %L?ﬁjﬁ’]i.})(%ﬁ%’ﬂﬁﬁfﬁzﬁﬂﬂ» N
BATHUZIE 1 (ST/SG/IAC.10/11/Rev.6/ Amend.1) 883 T T oK
“0 00'50
Date of issue/ m%
Tested by "L
- Max Feng ﬂlw }?/zj/
Reviewed by
B Tracy Chen Tm(){ d\en,
— .
Approved by . Technical director
it Leo Zhi )g J Lﬂ‘“ HA S
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Appendix 1
fi 1
Test Items Altitude simulation
o T H e BE A
11 Test procedure
KA P
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hour at
ambient temperature (20+5°C).
0 b A L ZE RAE ) S T BT 11.6 TR RS (20 + 5°C) FAAE D 6 /N .
12 Sample status
' FEdh RS
B1#~B4#, first cycle, fully charged state;B1#~B4#,5 1 M7 AN, EEFTHEIRS
B5#~B8#, 25th cycle, fully charged state;B5#~B8#,5% 25 M7 AR, TEFTHURSS
13 Result
' RUESEN
. Before il i After il j5 Mass 0SS Residual
ample NO. Mass Voltage Mass Voltage FRER %k ocv Observatio
e Hgp L . = n . = < el < (k=&
T b B R VAR NS PR VAR VA %) Tl 2 HL ns MELIL 5
0,
(@ V) (@ V) (%)
B1# 80.294 8.389 80.290 8.376 0.005 99.85 O
B2# 80.358 8.389 80.355 8.378 0.004 99.87 @)
B3# 80.417 8.391 80.414 8.375 0.004 99.81 0
B4# 80.313 8.389 80.309 8.378 0.005 99.87 o]
B5# 80.246 8.389 80.243 8.375 0.004 99.83 O
B6# 80.413 8.390 80.410 8.378 0.004 99.86 O
B7# 80.370 8.391 80.366 8.377 0.005 99.83 @)
B8# 80.285 8.391 80.281 8.378 0.005 99.85 @]

Note:L-Leakage, V-Venting, D-Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no

rupture, no fire.

TE: L- iR V- H D- R R-OBRS; F- K O- i, JEHRR. MR, TERiR. oK.
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Appendix 2
& 2
Test Items Thermal test
oI5 H P e
11 Test procedure
KA 7
Test cells and batteries are to be stored for at least six hours at a test temperature equal to
72+2°C, followed by storage for at least six hours at a test temperature equal to -40+2°C, The
maximum time interval between test temperature extremes in 30 minutes, This procedure is to
be repeated until 10 total cycles are complete, after which all test cells and batteries are to be
stored for 24 hours at ambient temperature (20£5°C).
BRI R Y R L 2H I S AE IR B0 T B 55 T 724 2°CH SR AF AR /D 6 /N, 5 AR IR 255 T
-40+2°CI 25 N AFTER D 6 /NI o PN B i 1K il B2 2 ) PR e KN T TRJ R O 30 Z b AR P
ST, JESER 10 WK, B A ARG B RN B b 4L AE IR BRI (20 £ 5°C) RAFI 24 /A,
12 Sample status
' FE LIRS
B1#~B4#, first cycle, fully charged state;B1#~B4#,5 1 M7 B A, TERHEIRS
B5#~B8#, 25th cycle, fully charged state;B5#~B8#,5 25 78 HLFEH, 58478 IR
Result
1.3 .
SRUEEEN
Before Tﬁdﬂ'ﬂﬁﬁ After KTL\()”\UE Mass loss Residual
Sample No. Mass Voltage Mass Voltage Rk ocv Observation
2 o L 8 = » N = : T S il il
FE i dm s R L VAR NS B VAR VA %) Tl 2 HL s MEZIL 5
0,
(@ V) ) V) (%)
B1# 80.290 8.376 80.283 8.282 0.009 98.88 o]
B2# 80.355 8.378 80.349 8.286 0.007 98.90 o]
B3# 80.414 8.375 80.407 8.285 0.009 98.93 o]
Ba# 80.309 8.378 80.302 8.284 0.009 98.88 o]
B5# 80.243 8.375 80.235 8.286 0.010 98.94 o]
B6# 80.410 8.378 80.404 8.285 0.007 98.89 o]
B7# 80.366 8.377 80.359 8.287 0.009 98.93 o]
B8# 80.281 8.378 80.274 8.284 0.009 98.88 o]

Note:L-Leakage, V-Venting, D-Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

TE: Lo iR V- H D- R R-OBRS; F- K O- i, JEHRR. MR TERiR. oK.

Page 5 of 15 pages



©

=1tHiAME  Report No.: STDJY20201014UNO1 - . . s m o EE EEE mmEE
Appendix 3
b 3
Test Items Vibration
a3 5 =zl
11 Test procedure
KA 7
Cells and batteries are firmly secured to the platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit the vibration, The vibration shall be a
sinusoidal wave form with a logarithmic sweep between 7Hz and 200Hz and back to 7 Hz
traversed in 15 minutes, This cycle shall be repeated 12 times for a total of 3 hours for each of
three mutually perpendicular mounting position of the cell.One of the directions of vibration must
be perpendicular to the terminal face.
ALl AT L A S TR BIHLF 6, H S AR B2 AN BRI 1 FRV AR T LA REHERA AR 2B 4R B . 4R B
FEIESZIR T, W BRI 7 #7243 200 #5%%, FEEIR] 7 BR%E, P5REN 15 b X — PR3N IR
ZI; = AN AR B Bl e B 7 A R —J7 M E AT 12 4k, BILAIN 3 /N . Horh— MRS T
[Fa) 406 2015 S T 2
12 Sample status
B1#~B4#, first cycle, fully charged state;B1#~B4#,5 1 M7 B A, TERHEIRS
B5#~B8#, 25th cycle, fully charged state;B5#~B8#,5 25 78 HLFEH, 58478 IR
13 Result
' SREEN
Before #&il if After £l J5
Mass Voltage Mass Voltage ek FlA R Observation
3 H o o . o ; . = : k=S
i dm s PR VAR -V P LR T % FLE %) %) s MG
9) V) @) V)
B1# 80.283 8.282 80.281 8.281 0.002 99.99 o]
B2# 80.349 8.286 80.348 8.284 0.001 99.98 O
B3# 80.407 8.285 80.404 8.283 0.004 99.98 @)
Ba# 80.302 8.284 80.300 8.282 0.002 99.98 @)
B5# 80.235 8.286 80.232 8.284 0.004 99.98 0
B6# 80.404 8.285 80.403 8.283 0.001 99.98 o]
B7# 80.359 8.287 80.356 8.285 0.004 99.98 0]
B8# 80.274 8.284 80.272 8.282 0.002 99.98 @)

Note:L-Leakage, V-Venting, D-Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

vE: L- s V- HERG D- R R- 8RR F- 2k O- iR, BHER. oM. W, TRk
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Appendix 4
ik 4

Test Items Shock
K6z 151 H M

11 Test procedure
KA P

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which
will support all mounting surfaces of each battery. Each small battery shall be subjected to a
half-sine shock of peak acceleration of 150gn or gn=./100850/mass (Whichever is smaller)and
pulse duration of 6 milliseconds .Each cell or battery shall be subjected to three shocks in the
positive direction and to three shocks in the negative direction in each of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks.

6 FEL LMY R L 8 ] S B AR R b, SO R IR A L ) P A 2T

/NI B 2 R B AR PR BE S KNI 2 9 150gin 2103 (gn)= 100850/ mass » SUEUEEINE, Bk b F
Bt A 6 AP

B R It B R M 2 Z0UAE = A R T Y A B R i A 22 B T RL R IEAR DT 1 4832 3 ikbaty, A Btk
Jilngx 3 ki, E3kA % 18 .

Sample status

1.2 . .

FE RS

B1#~B4#, first cycle, fully charged state;B1#~B4#,%55 1 N7 AW, 524 RS

B5#~B8#, 25th cycle, fully charged state;B5#~B8#,%5 25 N7 A, T TRHARS
13 Result

' RIEEES
Before Kl i After £l 5 Mass loss | Residual
Sample No. Mass Voltage Mass Voltage Rk ocv Observatio
SR R . = B . — B e N Il il
i dm s B SR VAR -V R R e VAR -LEVA (%) FIRHEE | ns WAL
0,
(@ V) (@ V) (%)

B1# 80.281 8.281 80.280 8.281 0.001 100.00 (e}
B2# 80.348 8.284 80.348 8.283 0.000 99.99 (e}
B3# 80.404 8.283 80.403 8.282 0.001 99.99 (@]
B4+# 80.300 8.282 80.300 8.281 0.000 99.99 (@]
B5# 80.232 8.284 80.231 8.283 0.001 99.99 (@]
B6# 80.403 8.283 80.402 8.283 0.001 100.00 (e}
B7# 80.356 8.285 80.355 8.284 0.001 99.99 (0]
B8# 80.272 8.282 80.271 8.282 0.001 100.00 (0]

Note:L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

vE: L- R V- HERG D- R R- 8RR F- 2k O- iR, BHER. TR, W, Tk
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Appendix 5
% 5
Test Items External short circuit
3 5 SN
11 Test procedure
KA P

The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature of 57+4°C,measured on the external case ,This period of
time depends on the size of the cell or battery and should be assessed and documented. If this
assessment is not feasible the exposure time shall be at least 6 hours for small cells and small
batteries. then the cell or battery at 57+4°Cshall be subjected to one short circuit condition with a
total external resistance of less than 0.1 ohm . This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C.

X TR LV B A, NI — Bl BRI ), A A AR 5 I i Rk B A B RS e LR 57
+4°C, IX BRI A] AR I e T Rt B rE I A R R /NAIBE T, 50T I A R E I [8] 20 BAPEAl AE 5%
WITEEEHEATIZFPAL 0/ AN 2R s 2E 1) R B I (R RE 52 /b 6 /Bik . SRJE, Ha el d vl Ze
NIFE 57+ 4°C S N4 52 S ANBH/AN T 0.1 KA L% 2% AT o 3X — B S R R AE Fi s i L Vs 2H 411 56
I ER 3] 57+ 4°C Ja 4k 85 /0 1 /N,

Sample status

1.2 S
FEMIRES
B1#~B4#, first cycle, fully charged state;B1#~B4#,5 1 M7 AN, TEFTHEIRS
B5#~B8#, 25th cycle, fully charged state;B5#~B8#,5% 25 M7 AR, TEFTHURS
13 Result
' ol &5 SR
Max. External Temperature
Sample No. . s .
o e P ity 2 T A el P Observations M %P %
FF it 95 o
O
B1# 57.8 o
B2# 57.5 o
B3# 57.9 o
B4# 57.7 O
B5# 57.6 o
B6# 57.4 @]
B7# 57.5 o
BS# 57.8 o

Note:D -Disassembly, R -Rupture, F-Fire, O- no disassembly, no rupture, no fire.

E: D- ks R- BE; F- ks O-Jofifh. Em. oK.
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Appendix 6
ES
Test Items Impact
15 H iy
1.1 Test procedure
R 5

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg+0.1 kg mass is to be
dropped from a height of 61+2.5 cm at the intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding track or channel with minimal drag on the falling
mass.The vertical track or channel used to guide the falling mass shall be oriented 90 degrees
from the horizontal supporting surface. The test sample is to be impacted with its longitudinal
axis parallel to the flat surface and perpendicular to the longitudinal axis of the 15.8 mm+0.1mm
diameter curved surface lying across the centre of the test sample. Each sample is to be
subjected to only a single impact.

BURE HL I T A RV BT R b — AR 316 BYAEEANERBE A 0, I EAT
15. 8 ZK+0.1 2K, KEE/D 6 HEK, siibiKimf R, M- FHZ KF %P 9.1 Tw+0.
1 ToeEmEA 61 +2.5 JHE KAk Bk 2P0 MRS AL, AT — AN JUF A BERE ) XA
AR RH 7 /) ) B ELPE B TE N AR . 2R EPOE B TE A T 5 VR R S KPS RR T 2 90
FER T . fesz i ke, BN FEAR T AT IR SR E A P O I EAR 15.8£0.1 ZKE
thR A B &G — .

Sample status

1.2 . .
FERIRES
C1#~C5#, first cycle , 50% charged state ;C1#~C5#,%5 1 N 7c L, 50% 78 HUIRAS
C6#~C10#, 25th cycle , 50% charged state ;C6#~C10#,58 25 MFRHEEH, 50% 7HIRE
13 Result
' RUESEN
Max. External Max. External
Sample No. Temperature Observations | Sample No. Temperature Observations
FEdh 5 ToF fit 2 T B il 2 MEI R EE TR o it 2 T B v i B2 ML S
§9) §9)
Cl# 35.2 (0] C6# 25.9 @]
C2# 27.8 O] C7# 37.1 @]
C3# 28.9 O] cs# 24.5 o]
Ca# 27.2 O] co# 34.5 o]
C5# 29.1 O] Clo# 27.6 o]

Note:D -Disassembly, F-Fire, O- no disassembly, no fire.

IE: D- ik F- 2k O-Lffik. ol k.
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Appendix 7
s 7
Test Items Overcharge
3 5 WA
1.1 Test procedure
KA P

The charge current shall be twice the manufacturer's recommended maximum continuous
charge current. The minimum voltage of the test shall be as follows:
(a)When the manufacturer's recommended charge voltage is not more than 18V, the minimum

voltage of the test shall be the lesser of two times the maximum charge voltage of the or 22V

(b) When the manufacturer’'s recommended charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times maximum charge voltage

7 FEL FL A0 2B A 1 3 7 A TSI e K Rp 7 v R A P A o 1R (9 B/ N IR A T

Ca)fil & i A WA e L AL AN KT 18 RIS, s ) i /I Al e 2 Pt 4 8 K 7 R L 7 £ B
22 fRWE HPIEBNE .

(b) il i i W A 7E L R R T 18 AR, S /N B RO i K TS LR 1.2 £

WS AR AR L T AT . BEAT IR A ] R 24 /N

Sample status

1.2 . .
FEdh RS
B9#~B12#, first cycle, fully charged state;B9#~B12#,5 1 M 7e AW, & THUIRES
B13#~B16#, 25th cycle, fully charged state;B13#~B16#,5 25 N H AN, EEFHRE
13 Result
' RUESEN
Sample No. Test voltage Test current Observations
B G %% HLE(V) iR L (MA) WEEHL %
BO# 16.8 2400 O
B10# 16.8 2400 o]
Bl1# 16.8 2400 o]
B12# 16.8 2400 o]
B13# 16.8 2400 @]
Bl4# 16.8 2400 @]
B15# 16.8 2400 o]
B16# 16.8 2400 o]

Note:D -Disassembly, F-Fire, O- no disassembly, no fire.

E: D- ks F-olEks Ok, ik

Page 10 of 15 pages
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Appendix 8
& 8
Test Items Forced discharge
3 5 SR B
11 Test procedure
KA 7
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
D. C, power supply at an initial current equal to the maximum discharge current specified the
manufacturer .The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell, Each cell shall be forced discharged
for a time interval (in hours) equal to its rated capacity divided by the initial test current (in
ampere).
BB RAEM R IRE T 5 12 AR B I A BRAE A 46 HL IR 55 T 1132 18 48 7 1A R R0 HE L UL ) 5
PET SR AR o K3 2 /N RIVERUE (8 6 Fi BEL A7 5 a0 v R OEG, TE A 4 e BOTBCR LR . X
BEAN FEIRREAT SR A RO RE T A ] (/N ) 82 A5 T LA e 2 B ok DA AR 6 FEL AL (22 ) o
12 Sample status
C11#~C204#, first cycle , fully discharged state ;C11#~C20#,55 1 78 B & 8, 58 R AS
C21#~C30#, 25th cycle , fully discharged state ;C21#~C30#, 55 25 78 B, 52 S IR A
13 Result
' SRR
Sample No Maximum discharge Observatio Sample No Maximum discharge Observatio
- jzﬁ%’ ' current F K JCHL R ns B 5%% ' current f KT R ns
" (MA) VLR " (MA) WSS
Cli# 1200 0] C21# 1200 o]
Cl12# 1200 0] C22# 1200 o]
C13# 1200 0] C23# 1200 (0]
Cl4a# 1200 0] C24# 1200 (0]
C15# 1200 0] C25# 1200 (0]
Cile# 1200 0] C26# 1200 o]
Cl17# 1200 0] C27# 1200 o]
Cls# 1200 0] C28# 1200 (0]
Cl19# 1200 0] C29# 1200 (0]
C20# 1200 0] C30# 1200 o]

Note:D -Disassembly, F-Fire, O- no disassembly, no fire.

v D- fiffk; F- gk O-Tofifk. ekg K.
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EOEOE I
Notice

VNS = o UL SRR o U o
The test report is invalid without the testing stamp of Guangzhou CP-UP Certification
Technology Service Co., Ltd..

. RERNK S FMFEE, Ao HI AR
Nobody is allowed to photocopy or partly photocopy this test report without written permission
of Guangzhou CP-UP Certification Technology Service Co., Ltd..

C AIRETHAEN . H RN S AR TR
The test report is invalid without the signatures of Approver, Checker and Tester.

o AR IR R
The test report is invalid if altered.

PRI A UG ST IR S 2 H R A TR N AR I AL H
Objections to the test report must be submitted to Guangzhou CP-UP Certification
Technology Service Co., Ltd. Within 15 days.

- AR AR i D 5T
The test report is responsible for the tested samples only.

RSB NIATR R ANE R, PR EE”, PR A E
As for the test conclusion, “N/A” means “not applicable”, “P” means “pass” and “F” means
“fail”.

. RS 5HUESHCRIET ISR IR BRI TURE, 7 P2 TS 1) 1y s e A 48 SR A Rk, AR
I A KA S BT
The model and rated parameter is from the information provided by the applicant. Our lab
shall not take any responsibility if the information is fake and exaggerated, which may

influence the validity of the testing result.

--End of report--
A o
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